
Date received: 14/11/17

Date of issue: 21/12/17

Report consists of 6 test reports.

Sample name: Mod. ARTU' 

SAMPLE N° 241379 

List performed tests: 
1. Backrest strength test - Static ANSI-BIFMA X5.1-2017/6 
2. Seating durability test - Cyclic - ANSI-BIFMA X5.1-2017/10 
3. Back durability test - Cyclic-Type II and III ANSI-BIFMA X5.1-2017/15 
4. Drop test - Dynamic - ANSI- BIFMA X5.1-2017/7 
5. Structural durability test - Cyclic ANSI BIFMA X5.1-2017/24 
6. Stability test ANSI-BIFMA X5.1-2017/11 
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Defects before testing: None

Overall dimensions: 520 x 500 x 830 (h) mm 
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Side view Rear view 

Bottom view 

Sample weight: Not determined 
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Backrest strength test - Static ANSI-BIFMA X5.1-2017/6
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Type of chair: Type III

Remarks

DOPO 1° CARICO SI NO

Perdita di funzionalità

Test results:

Time  
of application

(minutes) SI

x

DOPO 2° CARICO NO

Back load
N

667 1 No defects

1827

x

1.001 1 No defects Perdita di funzionalità (accettata) x

Test passed App. N

Operatore 1
Operatore 2
Operatore 3
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Seating durability test - Cyclic - ANSI-BIFMA X5.1-2017/10
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 Seat impact test

36 mm above the uncompressed seat surface

Remarks

A FINE PROVA:

SI NO

 

Height of drop: 

Test results:

Number
of drops

Mass of drop
kg

57 100.000 No defects

Front corner load-ease test - cyclic -off-center

Number
of cycles Remarks

Perdita di funzionalità

1797

x

Test results: App. N

Seat load  
N

Operatore 1

890 20.000 No defects
Operatore 2

Operatore 3
Test passed
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Back durability test - Cyclic-Type II and III ANSI-BIFMA X5.1-2017/15
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Type of chair:

Seat
load
kg

 Type III

Backrest
force

N
Remarks

A FINE PROVA:

SI NO

Test results:

Force application
points on the

backrest

Perdita di funzionalità

1917

x

Number
of cycles

App. N
120.000 109 Center of the 

backrest 334 No defects

Operatore 2
Test passed Operatore 3
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Drop test - Dynamic - ANSI- BIFMA X5.1-2017/7
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Height of drop: 152 mm above the uncompressed seat surface

Remarks

DOPO 1° URTO SI NO
Perdita di funzionalità

Test results:

Number
of drops

SI

x

DOPO 2° URTO NO

Bag weight
kg

1844

x
102 1 No defects

App. N136 1 No defects

Operatore 1

Test passed 
Operatore 2
Operatore 3
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Structural durability test - Cyclic ANSI BIFMA X5.1-2017/24
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Test results:

Horizontal
Force

N
Number
of cycles Remarks

A FINE PROVA:

SI NO

Perdita di funzionalitàSeat load
kg

struttura mobile

x

109 334 25.000 No defects

App. N

Test passed
 

Operatore 1
Operatore 2
Operatore 3
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Stability test ANSI-BIFMA X5.1-2017/11
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Type of chair: Type III  

Forza min. amm. 146,318

Rear stability for chair type III
60 kg

Altezza sedile 450
     Seat load:
     Minimum force required: 146 N
     Measured force: 152 N

Rear stability for chair type I and II
/

kg

    Loading discs on the seat
Note: does not overturn

61
Front stability
     Vertical load:
     Minimum force required: 20 N
     Measured force: > 20 N

Test passed 
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